
~A7 
C6 

~~~~s;'s4-31cmental Engineering lechnical Report 
t of Civil Engineering Colorado State University Fort Collins, Colorado 

REPORT 5847 - 85- I 

AUG ()7 i~~@ 

~OLORADO STATE UN1VERSlTY 

FEBRUARY 1985 

FILTRATION OF GIARDIA CYSTS AND OTHER SUBSTANCES 
VOLUME 3: RAPID RATE FILTRATION 

Mohammed Y. Al-Ani 

John M. McElroy 

Charles P. Hi bier 

David W. Hendricks 



FILTRATION OF GIAEOIA CYSTS AND OOHER SUB8rANCES 
VOLUME 3: RAPID RATE FILTRATION 

by 

Mohanmed Y. Al-Ani. 
John M. MCElroy 

Cllarles P. Hibler 
Dav id W. Henclricks 

Colorado State University 
Fort Collins, Colorado 80523 

Coo:r;erative Agreenent No. CR808650-02 

Project Officer 

Gacy s. Logecbn 
Drinking water Research Division 
[...]
length of the ool\JlUl. 'lbese ~rmitted ooth sampling and pressure 
measuranents retween any two points. Tanperature and pressure gauges were 
located at the top of the oolunn. 

'Ibe flew fran aey oolunn could te directed throu9h a 1.2 an diameter 
pipe for Giardia cyst sampling as shewn in Figure 14. Constant head overflow 
weir devices were located for tail water oontrol, maintained atx>ve the media, 
which insured that negative pressures within the filters were avoided. 

Qperation 

Sources of water--
When turbidity levels in the Cache La :R>udre River were 1 NIU or less 

then water was transported fran the river by two trailer mounted 1000 liter 
tanks, shown in Figure 15. '!his water was then pumped to the milk cooler for 
use. '!he wat~r was obtaind fran the river at the site · of Fort COllins water 
Treatment Plant NO. 1. 

Flow--
The pilot plant flows were regulated by a positive displacement PlJllP · 

(FLUID Meterip.g M:>del FMI ® > having fl CM range between 0 and 1.3 liters/min. 
The flCM was oontr.olled ~ · changing stroke length of the piston, which was 
calibrated on a dial. ·This was used to set the flew; measuranent was made 
vollmetrically. 

34 



100 

80 

'-
Q) 60 c: 

;;:: 

c 
Q) 
() 
1-
Q) 

0.. 40 

20 

0 

I 
I 
I 
I 
I 
I 

II 
I 
I 
I 
I 
I 
I 
I 
I . 
II 

I 
I 

11 

I 
I 
I 

I 

·I 
I 
I 
I 
II 
I 
I 
I 
I 

I 0 
~ -0 ci z z 
I 

II 

I! 
I 
I 

II 
I' 

I 
I 
II 

I 
I 

II 

I 
I 

II 

I 
I 

II 
I 

i I 
II 
I 
I 
I 
I 
I 
I 
I 
I 
II 
I 

I I 
U.S. standard sieve sizes 

0 
C\I 

ci z 

~I'll 

1 
I 

I 
I 

: ~ 
I 

I 
I 
I 

I 
I 

. 1 
I 
I 
I 
I 
I 

I 
I 
I 

I 

I 
I 
I 
I 

.:I 
I 

-o 
'<t 
CXl 
ci 

• · 

I 
0 
'<I' 

ci z 
l 
I 

I 
I 
I 
I 
I 
I 

I 
I 
I 
I 
I 

I 
I 

. ' 
I 
I 
I 

> I 
I 

· ' I 
I 
I 

i,I 
1 

t. 
.J 
·1 · 
0 

"' '<t 
ci 

g .... 
ci z 
I 
I 

I 
I 

I 
I 
I 
I 
I 
I 
I 
I 
I 

I 
I 
I 
I . 
I 

I 
I 
I 
I 
I 

I 
I 
I 
I . 

I 

I g 
C\I 

ci z 
I 
I 
I 
I 
I 
I 
I 
' I 
I 
I 
I 
I 
I 

I 
I 
I 
I 
'• 
I 

I ., 
I 
I 
I 
I 
1 · 

I 
I 
I 

'D10 =0.43mm 
Deo ID 0.65 

IO= 0.43 
I"' '-·- -- - - - - --- - .-..--

0 
0 

Grain diameter, mm 

= 1.50 

Figure 11. Sieve analysis for filter sand,. used in sand filter and sand 
ix>rtion of dual media filter, laboratocy~cale rapid rate 
filtration pilot plant. source of sand was Loveland treatment 
plant at Big T.hompson canyon. 

35 



I 

I I 
U.S. $landard sieve sizes 

I I 
0 0 0 

0 0 ~ 0 
"<J" C\I "<t N 

6 0 0 0 ci . r) 
z z z z z z 

100 I I I I I I 

I ... ~ I I I I 

I I I i I I 
I I l I I I I 
I I \ I I I I 
I I I. I I D10 = 0.90 vnm 
.I 1 I I I 

D /D 1.30 I I l I I I = 1.45 I I 
I I I J 

: .... ~~ - .,, __ 10 -~- ._Q. 9.9. ·-I I 
I i I I 

80 

.... 
Q) 60 c 

;;:: 

c:: 

I I I I I 
I . I ! I I 
1 . I I 1 I 

I l [ 

I I I I I 
II 11 I I . I I 

OJ 
~ 
OJ a.. 40 

I I I I I 
I I I I I ., I I I ' 
I I I I 

I 

I I I I 
11 I I I I 
!I I · I I I I I 
I c I I I I 

' I 
I I I 

I I I I I I 
I .. 1 I I I 

20 

I I ,, I I I 
I I ~~ . 1 I I 
I I ... u .. , I I 

0 I I I I " Ol I.I') .-o 0 o.- l.() 
"°"' · 0 ...- r-- "" N ~ci r-- 0 CJ 

"1' co "' 0 ci 0 0 
0 0 0 0 0 ci 

Grain diameter. mm 

Figure 12. Sieve analysis for anthracite used in dual media filter, 
laboratory-scale rapid rate filtration pilot plant. Anthracite 
has brand name :Ebilterkol Special No. 1. 

36 



Figure 13. Close-up of 10 an dianeter filter oolllnll, laboratory-scale rapid 
rate filtration pilot plant. 

37 



Figure 14. R:!mbrane filter, 142 nm diC11teter, set up for Giardia cyst sampling 
of filter effluent, laboratocy-scal.e rapid rate filtration pilot 
plant. 

38 



Figure 15. Tanks mounted on trailer for hauling water f ran Qlche La R>udre 
River for laboratory-scale rapid rate filtration pilot plant. 
Tank caplcity is 1000 liters each cylinder. Lining is stainless 
steel. 

Rapid Mix-
As noted, the three rapid mix basins could be o~rated three or two in 

sequence, or using only one basin. '!he mixing intensity, as measured k:!f 
velocity gradient G, could be controlled k:!f vacying the motor ~ for the 
mixer, using a rheostat S~ Cole Pamer ftt>del 4555-30 ®. '!he IOOtor was a 
CDLE-PARMER ftk>del C-4555 @, and had two shafts for different sp!ed ranges. 
'llle higher sp!ed shaft had an upper limit of rotational sp!ed, in the 
coagulation box filled with water, of 720 rpn. Farly in the experimentation 
ro~rional. speeds used were only 150 rpn, with oorresi;x>nding G of atx>ut 37 
sec • Later a sp!ed of 600 rpn was used to give a G val.le of about 300 
sec-1 • ~ndix c shows the calculations of G for the paddl.S mixer des~gn 
used. Figure C-7 shows the G vs p:t.ddle shaft rpn for 4 C ~ 20 c. 
Bur!~uent to Run 70, G values were maintained in the rai1ge 200 sec - to 300 
sec • 

Chenical. Feed-
Olanical feed rates were set and .maintained ~ a Cl:>le-Panner ftt>del c-

7091 R multichannel ~sitive displ.acanent 8 bel.l<:Ms" pllnp. FlQtls were set by 

39 



using graduations for each channels used, and were measured vollmetrically 
for 10 minutes duration. '!he range of flows. :EX>SsiPle was O to 20 mL/min for 
each channel. '!be flCMs used depended upon the concentration of the stock 
solution and the oosa.ge ra;iuired. Flows of stock solution were calculated by 
materials balance, e.g. 

FlCM in pilot x chan. oonc. = Flow fran x chan. oonc. 
· plant · desired stock sol. in stock sol. 

To. illustrate, if the pilot plant flow is 450 ml/min, the polymer 
conoentration desired is 3.0 ng/L, and the polymer ooncentration in the stock 
solution .is 1 gmlL, then the · stock solution flow must be 1.35 mL/rnin. 'lbese 
flows were checked volunetrically about once each hour. 

'!he stock solutions were made up daily. '!be polymer stock solution, 
using liquid polymer, was made up by pipetting 1.0 . mL of polymer, presuned to 
have density of 1.0 gnv'mL, to 1000 mL of distilled water. '!be l.iquid polymer 
was presumed for measuring purposes to be pure polymer, albeit the l:X)lymer 
solutions as provided by the manufacturers have unspecified oonamtrations of 
ooth salt and water. '!he alun stock solution was made up using liquid alun, 
inwhich.· 10 mL of liquid allJil, oontaining 643<Yng Al2C~3 .~4H20, was added 
to 990 mL of distilled water. Appendix I shCMs tne OUJ.atrons involving 
ljquid alum, based up>n manufacturers data. 

Flocculation-
'lhe flocO;JJ.ation basin was operated only for the first two test runs. 

Later, can~risons were made tetween "in-line" and "direct" filtration which 
oocmente<tthat the effl~nt turidities were the same when using low 
turbidity wateis. In pteliJninar.y testing it was e~ished that the 
flocculation basin tenperature oould be maintained at about 3 c. 

Sedimentation-
'lhe sedimentation ba.sins were not used. settleable floe was not 

obaer.ved in any of the tests with low turbidity water. 

Filtration- . 
In · preliminary testing two filters were run simultaneously. With such 

operation, however, it was not p:>ssible to obtain all of the necessar:y 
readings due to the labor rEquirement. 'lherefore, only one filter was 
operated during subsequent test runs. 'Ihe major ooncern was to maintain a 
selected filtration rate. '!his was oone cy- voll.11\etric measurenents, wer:y 
two hours. Temperature was maintained oonstant ~ oopper coils in the head 
of the filter, using a Neslab Model RI'E-4 @ circulating heat exchanger. '!be 
lowest tan:E:erature used was 3°c, since ice formation was a problem with lower 
tem~ratures. Pressure measurenents were obtained in the head of the filter 
using a ptessure gage. Headloss was. measured ~ a mercur:y mananeter. 

Bac~ash was d>ne at the tennination of a test run. It was preceded ~ 
about 5 . minutes of ·air scour, followed by 10 to 15 minutes of backwash in 
which the air soour was _continued. 

40 



Three media were used during the testing . program: single media of 
Loveland sand Cfran the Lovel.and, Colorado treatment plant), dual media Cwith 
Philterkol No. 1 ® anthracite and Loveland sand), and dual media Cwith 
Philterkol No. 1 ® anthracite and Fort Collins sand) • 'llle latter was used 
to re compatible with field-scale testing using the WATER BOY@ field-scale 
pilot plant. 

Screening Chanicals--
Because of the large mmber of tx>lymers available, and the thousands of 

Cbsage canbinations, a ben~scale screening procedure was developed. This 
proeedure was called the "jar-filtration" test, and is re:EX>rted ~ Choi 
(1983) and by Brink (1984). '!he traditional jar test has no utility with low 
turbidity water, since floes do not form. 'lherefore, it was decided to u.Se 
the jar test as a simulated chemical pretreatment in conj unction with six 
snall dual media filters, 5 an diameter x 50 cm media depth. After rapid 
mix, the two liters of chemically pretreated water were p:;>ured through tlie 
filters, according to a procedure established. Effluent turbidities were 
measured and plotted as functions of che:nical dosages. 'fypical U-shaped or 
L-sha~d curves were always produced. canparisons with the pilot plant 
results for the same oonditions showed . similar turbidity responses. 
Therefore, this procedure was used to screen polymers and to establish 
approximate d:>sages for the pilot plant testingo This procedure will be 
described in a forthcoming paper based up:m the thesis works of Clloi and 
Brink. 

PILGr HANT - FIELD-SCALE 

A field-scale pilot plant was used to conduct further experiments under 
ambient raN water conditions. It was used to verify findings fran the 
experimental work using the laboratoty-scale pilot plant o~rated under 
controlled re:M water conditions, such as using a unifonn batch of water from 
a tank and with tani;erature control. 

Description of Field-Scale Pilot Plant 

Ap:E,:endix D describes the field-scale pilot plant and its oi;eration. 
Figure 16, which is the same as Figure D-6, is a schematic diagram of the 
WATER BOY rapid rate water filtration plant as modified for use in this 
research. Figure 16 · shows the chanical feed system, the oontaminant 
injection system, the samp.ling system1 and the "in-line" filtration mode, 
which was used in this research. Figure 17 is a photograi;h of the WATER BOY. 
'!be WATER BOY is a Neptune Microfloc moeel WB-27 package . water treatmel)t 
plant • . It was purchased by the U.S. Ernrironmental Protection Agency Drinkil)g 
water Research Division in Cincinnati , and mounted on a 22 foot trailer in 
order to have a mobile water treatment plant as a research tool. '!be plant 
was loaned to Cblorado State University for this project. 

Al though ncminally rated at 76 L/min ( 20 gpm) , the WATER BOY has an 
upper limit wat2r production cai;acity of 102 I/min (27 gpn) , which is 16 .6 
m/hr (6. 75 gp:n/ft ) hydraulic loading rate. At the production rate of 76 
J../min (20 gpn), the plant can furnish water for 192 i;eople based upon a par 

41 



it,:.. 
N 

POLYM£ff 
FEED TANK 

POLYMER 
FEED 
PUMP 

INFLUENT 
SAMPLlNG PORT 
FOR T IJUlOITY, 
COLIFORMS 8 
GIARDIA 

-· GIARDIA 
SAMPLING 
PUMP 

FILT:ER 

BACKWASH 
VALVE NO. 4 

Ah 

EFFLUENT 
GIAROtA 
SAMPLIMe 
PORT 

Figure 16. Schematic diagram of the WATER BOY pilot plant showing chanical feed, 
contaminant feed, and sampling system. 

BACKWASH 
PUMP 

CLEAR 
WELL 

*SAMPLING SEQUENCE IS INFLUENT 
SIDE FIRST, THEN A NEW 
MEMBRANE FIL T£R IS INSTALLED 
FOR EFFLUENT SAMPLING. 



Figure 17. WATER BOY pilot plant on 22 foot trailer. 'lhe large cylindrical 
tank is the 4000 L clear well. 

capita water oonslJllption of 568 I/day/person ClSO gpd/person>. '!he plant is 
flexible in operation, pemitting easy cxmversions rebieen the three rodes of 
filtration, i.e. "conventional" <rapid mix, flocculation, sedimentation, 
filtration>, "direct" <rapid mix, flocculation, filtration>, and "in-line" 
<rapid mix, filtration) • 

l\pp.lrtenances utilized with Pilot Plant 

Additional appurtenances were added to the pilot plant to provide for 
chenical feed, oontaninant injection, and sanpling. Figure 16 shows these 
appurtenances schematically, and Table 5 lists then. Sp!cial attention was 
given to in-pipe mixing of chanicals and oontllninant injection. For example, 
the oontaminants were injected into the middle of the pipe and four el.rows 
were added to insure proper mixing prior to influent sanpling at another 
i:x>int in the pipe. Similar precautions were taken to insure representative 
effluent samples. AR;endix D descrites the IOOdifications for these puqx>ses. 

Test conditions for Field=Srale Pilot Plant 

Raw water-
'lbree types of water were used in the field-scale pilot plant 

experi.~tation: i) Horsetooth Reservoir water, ii) C'adle La :Ebudre River 
water during spring runoff, and iii) cache La R:>udre River water during late 

43 



~ 
~ 

---- - - - ·a _. -- - - - - - - - - - - - - - ~ - - ------- - --------- - ant1I 
Item PUrp:>se & si;ecif ications Manufacturer 

Raw Water Pump Pumt:a Raw water into Rapid Mix Goulds PumJ::;s, Inc. 
O>ntaminant Feed Meters the oontaminant bitch into F.luid Metering, Inc 
Punp the main flow CO to 1120 ml/min) 
Alum Feed Pump Meters alun solution into Precision Control 

main flow CO to 75 mI.lmin) 
POlymer Feed Pump Meters polymer solution Precision Control 

into main flow CO to 75 mI/min) 
Sodium 'Ihiosulfate Feeds N~s2~ solution into effluent Cole Panner 
Feed Pump stream f r chlorination 

(50 to 1000 cc/min> 
Giardia Sampling Diverts sampling stream f ran Grainger 
Pt.mp main flON through manbrane filter 

co to 8. 5 I/min) 
~_dig Sampling Drives Giardia sampling Grainger 
Pump 1'k>tor pump . (3/ 4 ho) 
O:>ntaminant B~tch Agitates contaminant batch Lightnin Mixers 
Mixer 
Alun Batch Mixer Mims alun solution Wilk.ens-Anderson Co. 
Polymer Batch Mixer Mixes ool vmer solution Cole Panner 
Rapid Mix Basin Disperses chanicals in rapid mix Lightnin Mixers 
Mixer basin Cl/4 ho) 1725 run 
Membrane Filter Holds 5 )lJn pore size 293 nm Gelman 
Holder diameter manbrane filters made Sciences 

b\7 Nucleot:0re Corporation 
Patio Turbidimeter Measures grab samples Hach Chemical Cb. 

for turbidi tv 
Flow-through ~nitor influent and effluent Hach Chemical Co. 
Turbidimeter turbiditv 

l/Neptune Microfloc Model WB-27 package water treatment plant rated at 
76 I/min called WATER BOY@. 

Ivbdel . 
Designation 

XSH 15 
RP-D 

111311-361 

111311-361 

212 

Rotary Beam 
P1.lnp 1P771 

27846 

Series 20 

R:>wer Stirrer 
4555 H 
Mark II 

11873 

18900-10 

1720-A 



fall and winter when the raw water turbidity was less than 1 NIU. Table 6 
sh0t1s the r:eM water dlaracteristics of these waters.. '1.hese characteristics 
are a.rout the ·same f ran year to year. 

Filtration O>nditions--
. All testing was conducted using '~in-line" filtratio2 with hydraulic 

loading rates· between 9. 7 and 12.6 m/hr (4 and 5.2 gpn/ft >. Table 6 shCMs 
the ranges of filtration conditions which were tested. 

Table 6 _l/ Paw wate:r Olaracteristics for Field-Scale Testing <average yearly 
ranqes ) 

cache La R>udre Cache La R:>udre -
Qiaract.eristic Horsetooth During Spring During InN 

water Runoff Turbidity 
Turbidity (NIU) 3 to 12 10 to 11 0.5 to 1.5 
Temperature CC> 2 to 15 6 to 12 <l to 7 

ti! - . 7.0 to 8.0 7.0 to 8.0 7.5 to a.o 
Alkal ini cyu 10 to 50 30 to 40 35 to 45 

ll source: Sunmary of Olemical Analysis, 12 month averages, City of Ft>rt 
21eollins, 1981. 

mg/Las cacn3 • 

Tabl 7 'lt t' Conditi f F'eld Seal P'l t Pl t T st' ·e • Fl ra 1qn ons or l - e 1 . 0 an e ing . 
Cl:>ndition Ranqe of Value Tested 

Flow Rate,Ilmin Ccmm> 60.1 to 83.3 Cl6 to 22) 
Hydraulic LOading 2 

9.7 to 12.6 (4 to 5.2) 
Pate, m/hr (qan/ft > 
Rapid Mix Detention 145 to 250 (2.4 to 4.2) 
Time, T sec (minutes> 
Rapid Mix Velocity 660 to 780 
Gradient, G per sec 

. Pa.pid Mix GT 95000 to 200000 
TUrbidi ty of water NTU 0.4 to 44 
Tsm:erature of water vc <l to 13 ; 

Coagulants--
The selection of coagulants w~ . based upon the results of the 

laboratory-scale . pilot plant work. °!be chanicals selected, including the 
use of no chanicals i.e. nnone", were used for a range of conditions to 